C

Genmitsu

ONNLIFTINVSNOILVTIVLSNI
3diNO NOILVTIVLSNI

English 3020-PRO Ultra CNC Router Kits User Guide
Deutsch 3020-PRO Ultra CNC Friasmaschine Benutzerhandbuch

A 3020-PRO V)V b SCNCIV—2—F v b I—H—=HI1F

V1.0 Dec 2024




Contents

|
Welcome — = — == — = = = = = = = = =~ — — — — — — e — e —m———————— 01
Disclaimer - —— === = — = — = = — — — - 02
Specifications - = === = == = = = = e e 03
UnboXing - == === === === = = — m — — m - 04
DIMeNSioNs == = = = = = = = = = = e 07
Optional Accessories (NotIncluded) - = === === === = = = = = = = = = = = - - — - — 08
Mechanical Installation === == === === = = = = = = = = = = -~ 09
How to Use the 52mm Retaining Ring - = = = = = = = = = = = = = = = - — — — - 19
Software Setup - === == - - - e e e - - 21
TestProject — == - = - - - m e e e e e e e m - 24

ZProbe Setup — — — = = = = — e — 26



Welcome

|

Thank you for purchasing the Genmitsu 3020-PRO Ultra CNC Router Kit from SainSmart.

All your setup materials will be located on the included SD Card, located in your accessories box. Inside you will find:

e PDF version of this manual

e GrblControl/Candle software for Windows

e Sample files

Please visit SainSmart Online Resource Center for help with installing drivers and software for your CNC.
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

Scan QR code to find more information.

4~ Scan To Find
: CNC Resource

For technical support, please email us at support@sainsmart.com.
Help and support is also available from our Facebook group. (SainSmart Genmitsu CNC Users Group)
Scan QR code to join the group.




Disclaimer

|

Please be careful when using your CNC machine. This machine is an electrical device with moving parts and dangerous working areas.

e Genmitsu CNC Machines are for Indoor Use Only.

e You must be 18 years or older to operate this machine, unless supervised by a knowledgeable adult familiar with the machine.
e Wear proper Personal Protection Equipment (Safety Glasses etc.).

e Always place the CNC Machine on a stable surface.

e The 3020-PRO Ultra utilizes a high amp power supply. It is recommended that you do not plug the CNC Router into an extension
cord, or power strip as it may damage the machine.

e Ensure the Emergency Stop Button is easily accessible at all times.

e Never disassemble the Power Supply or Electrical Components. This will VOID the warranty.

e DO NOT TOUCH the machine spindle, or place any body part near the working area when the machine is operating. Serious
injury may occur.

e DO NOT leave children unsupervised with the CNC Machine even when it's not operating. Injury may occur.

e DO NOT leave the machine unattended while it's operating.

e Ensure your CNC Machine is in a well-ventilated area. Some Materials may discharge smoke or fumes during operation.



Specifications

U
Model Name 3020-PRO Ultra
Work Area 300 x 205 x78mm
Overall Dimensions 494 x 404 x 398mm
Control Board Compatibility GRBL 1.1h
MCU 32-Bit
Max Speed 2000mm/min

CAM Software

Software Based on GRBL Firmware, e.g. Candle, UGS

Frame Material

All Aluminum

Spindle Motor

710W AC Spindle

Stepper Motor NEMA 17
Power Supply AC110/230V
Output Power 24V 5A
Stepper Driver TB67S109




Unboxing

XY Axis Base Assembly

=

USB A-to-B Cable Power Supply

Spindle Motor Mount (65mm) 710W Compact Router Kit

= 3
Power Cord (UK)

Power Cord (EU)
Power Cord (AU)

Power Cord (US)
Power Cord (JP)

i
(il

Offline Controller 20-degree V Bit 52mm Retaining Ring



Unboxing

(1) X-axis Limit
Switch (Spare)

(4) Rubber Feet
q

Wrench
(10mm, 17mm)

(1) Y-axis Limit
Switch (Spare)

I
@

ER11 1/8” Collet

(17) M5x25 Rounded

Hex Screw

=R =

Z-Probe Kit (20) 3x80mm
Cable Tie
SD Card Card Reader
— v

(5) M4x10 Socket Head Cap Screw (4) Clamp Kit
(7) M4x18 Socket Head Cap Screw



Unboxing

Offline Controller Cable (5) M4 T-Nut Allen Wrench (3mm) User Manual




! Dimensions
]

398mm



Optional Accessories (Not Included)

]

Looking to upgrade? Here are some suggestions! Get started here with easy to add accessories.
You can find them and more at www.sainsmart.com. Save 10% with discount code 3020PU.

7 »15 | @65mm
i |
: i“i i # L2 - P69mm l,
m m Ge'.'m':s',',,,, ]
3040 Y-axis USBCO05 1/4" ®65-69mm Aluminum Bench
Extension Shank Bits Dust Shoe Vise Clamp

Scan QR codes to learn more



Mechanical Installation

U
STEP 1: Installing Rubber Feet

What you need:

XY Axis Base Assembly (4) Rubber Feet (4) M4 T-Nut (4) M4x10 Socket Head Cap Screw

1. Flip the XY-axis base assembly upside down.
2. Place the (4) M4 T-nut into the slot and thread the (4) M4x10 screws through the rubber feet, as shown. Then tighten the screws.

(4) M4x10 Socket ——F (4) Rubber Feet
Head Cap Screw

(4) M4 T-Nut




Mechanical Installation

|

STEP 2: Installing X-axis Assembly

What you need:

L gt

f .
{ I TR AT F
!

XY Axis Base Assembly XZ Axis Assembly (16) M5%25 Rounded Hex Screw

Mount the XZ-axis assembly on the XY-axis base assembly and use (16) M5x25 screws to lock the assembly from each side.

> XZ Axis Assembly

(16) M5x25 Rounded Hex Screw



Mechanical Installation

|

STEP 3: Installing the Spindle Motor Mount

What you need:

Spindle Motor Mount (65mm) (4) M4x18 Socket Head Cap Screw

1. Attach the spindle motor mount to the Z-axis clamp mounting plate and align the screw holes on both sides.
2. Use (4) M4x18mm screws through the Z-axis clamp mounting plate to install the spindle motor mount.
(Note: Do not tighten screws fully, keep loosened for now.)

(4) M4x18 Socket
Head Cap Screw

Spindle Motor
Mount (65mm)




Mechanical Installation

U
STEP 4: Installing the Spindle Kit

What you need:

4
2

[
5

§

710W Compact Router Kit ER11 1/8” Collet

il
ANTRAS

20-degree V Bit

q
o

Wrench (10mm, 17mm)

1. Use the 10mm wrench to hold the router in place and the 17mm wrench to unscrew the collet nut on the 710W router.
2. Push the collet into the collet nut toward the arrow until a click is heard, indicating that the collet is in place.

10mm Wrench
(Holding)

17mm Wrench
Loosen

10mm Wrench
(Holding)

Tighten

17mm Wrench



Mechanical Installation

|

Collet Replacement Instruction

1. Remove the collet nut.
2. Press the collet in the direction of the arrow to separate it from the collet nut.

3. Place the collet to be replaced in the collet nut and push the collet into the collet nut in the direction of the arrow until a click is
heard, indicating that the collet is in place.

@ Point of Effort



Mechanical Installation

|

STEP 5: Installing the Spindle

What you need:

710W Compact Router Kit (2) M4x18 Socket Head Cap Screw

1. Insert the spindle into the spindle motor mount and note that the spindle switch is facing forward.
2. Use (2) M4x18mm screws to fix the spindle to the motor mount.

Spindle Switch is
Facing Forward

"

(2) M4x18 Socket
Head Cap Screw




Mechanical Installation

u

3. Plug in the spindle power cord and make sure the power cord is plugged incompletely, as shown. Then tighten all screws.




! Mechanical Installation
(Y

STEP 6: Wiring

Control Board Overview

@

Handwheel

USB Connecting Cable

7

r i ) Lo ': Laser Module
Power Cord Eb; : "'.“ m or—

Q‘

X-Axis Motor

g _@

Y-Axis Motor Z-Axis Motor Wireless Control Kit

Air Pump

A A
Offline Controller Z-Probe Kit ~ Emergency Stopping Switch XY Z Limit Switch



Mechanical Installation

u

Plug the Y-axis mot or cable and Y-axis limit switch cable into the control board as shown. (The rest of the cables are connected.)

Y-axis Motor Cable

Y-axis Motor Cable

Y-axis Limit Switch Cable
Y-axis Limit Switch Cable



Mechanical Installation

|

STEP 7: Installing the Clamp Kit

What you need:

'i |
(4) Clamp Kit

1. The clamp kit includes the following components, as shown.

2. Adjust the position of the clamp kit according to the size of the workpiece to be engraved. Screw the screw into the threaded holes
of the aluminum countertop first, then set the spring, nylon gasket, plate, and column, and finally lock the nut.

M6 Nut

Aluminum Column
Aluminum Plate

Nylon Gasket
Spring
M6 Set Screw




How to Use the 52mm Retaining Ring

[\ The Laser Module shown below is sold separately.

What you need:

52mm Retaining Ring

1. If the retaining ring is slightly tight, expand it slightly with the help of a tool and place the laser module in it, see below.




How to Use the 52mm Retaining Ring

u

2. If the retaining ring cannot fit into the spindle motor mount, then uninstall the 2 screws on the spindle motor mount, and greatly
loosen the 4 screws holding the spindle motor mount to the Z-axis.

< g

52mm Retaining Ring Loosen

Remove the
Laser Cover

Install the laser module

Install the Laser Cover



Software Setup

|

1. Driver Installation

Install the driver (software—Driver—CH340SER.exe).

ﬁUSE —>

CH340SER

ﬁ DriverSetup(X64) e

2 DriverSetup(X64) = =

Device Driver Install §{ Unlnstall

Select INF File : CH3415ER.INF

E WCH.CN
INSTALL |__ USB-SERIAL CH340

|__ 11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install { UnInstall

Y - S PR T T CLIT AT CCO IKE

DriverSetup u

The drive is successfully Pre-installed in advance!




Software Setup

|

2. To Determine your Machines’ COM port:

» Windows XP: Right-click on "My Computer”, select "Manage", and select "Device Manager".

« Suitable for all systems after Windows 7: Click "Start" > Right-click "Computer” > Select "Manage" > Select "Device Manager"
from the left pane.

* In the tree, expand "Ports (COM & LPT)".
* Your machine will be the USB Serial Port (COMX), where the "X" represents the COM number, for example, COM12.
« If there are multiple USB serial ports, right-click each one and check the manufacturer, the machine will be "CH340".

& Computer Management |

Fie Action View Help

A

§ Open 215 FADIEL ‘Actions
5 G 1

Map network drive...

Device Manager .

More Actions »

Disconnect network drive...

Create shortcut
Delete

Rename

Properties

> Sound, video
48 System devices
@ Universal Serial Bus controllers




Software Setup
1Y

3. Grbl control (Candle) Connecting to the Controller.

First time use will require you to set up the appropriate COM PORT and Baud rate.
Step 1: The software should automatically select the port number.

Step 2: If it does not recognize automatically select the "Baud” drop-down menu and select 115200

Step 3: Click “OK” to save.

££] Grbicontrol (Candle)

[60 G54 G17 621 G30 634 D WS 9 T0 FO. 50.]

[l Settings

Connection

Consale

Panels
Colors
Font

G 2 - s G 3-

o novas teol in |Plune

Set to defaults)




Test Project

|

1. Grblcontrol (Candle)

([ =ir=rmartnc - GibiconS] (Candie) [E=REER )
———————————————————————— File Service Help
3D preview interface, hold the Gt e = m e mmmmme - .
left mouse button, canrotate | |ERRT T EEnIe T @ || o= owm e === Coordinate Display !
Angle, scroll the mouse wheel. LI | e | ettt

If you cannot see anything, you
need to change to a computer
with support for OpenGL2.0

T m ; Common operation button, E
0 ﬂ (N [rt | _E the mouse icon on the apove !
H— | shows the specific unction

1
1
|
v
1
1
can be enlarged, or reduced.
|
1
1
1
1
1
1
1
1

H X: 0.000 33.812 00:00:00 / 00:01:56 Eﬂ‘mr _______ | . \
graphics cards. 7 T e e | i Click to expand '
________________________ 38,812 / 10.300 / 5.200 S 63 oe L e _~__~__.a
* Command o State espnn‘li‘ .
1 690 In queue
2 G1Z5 F500 In queue E === m e e e m e m - = |
s axw i queve | - - Manual operation interface |
4 MO3 56000 mquewe e | emmmmmm e mm e m e —mm—
5 G1X9.95Y2.1 In queue Consol
6 G12Z-0.2 F200 In queue e

40 i I 3

[check [serart  |[ open  J|[ Reset samd | s Rbort I I




Test Project

|

2. Run G-code for processing
Step 1: Click [open], and select the G-code to run.

Step 2: Click on the manual operation panel, and move the spindle to the starting. Point of the engraving, so that the tool and the
workpiece just touch.

Step 3: Click [ZeroXY] [Zero Z] Clear the XYZ axis coordinate.

Step 4: Click [Send] running G-code.

3. About firmware parameters

The parameters of the control board have been configured according to 3020-PRO Ultra.

mart.nc - Grblcontrol (Candle) [EIET=X=)]

e Help

(@ seins

Gcode progran State
Work coord
[GC:60 G54 61T G21 630 G34 5 M9 T0 F0 S10000] - =
Fsi0/0 L 0,000 0.000 0,000
Wachine coordi
N .
om0 oom 0.000
x
I Status: 14

12 42
[p}
0 \L
T: 0.000 10.300 Buffer: 0 /0 /0
hmomxo e
# Comman d State por ‘;‘ E]
1 90 In queue i
|
4 M03 S6000 In queue oo

o Cswon ([T e o) e [




Z Probe Setup

Probe function introduction

|

1. Grbl control (Candle) Probe operating instructions

Step 1: Probe commands editing.

Probe G code

G90G21G38.22-50F 100;
G92 714;
G90 225

After editing

G21G91G38.22-20F 100;
G0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 Z25

Probe Tool height

L
.

Explanation:

G21G91: metric, relative coordinates

G21G91: metric, relative moves

38.2Z-20F100: probe Z-AXIS Down 20mm@ 100 mmpm
GO0Z1: move up 1 mm (it's in relative, not absolute, mode
G38.2Z-2F10: probe 2 mm $ 100 mmpm

G92 Z12.35: my probe thickness, YMMV

G90: back to absolute mode

G0Z25: retract off the probe

This assumes that the user would position the probe, then jog the
bit 5 or 10mm above it. With a PDF this could be copied from the
PDF, pasted into Candle, and just the probe thickness changed.



Z Probe Setup

|

Step 2: Probe commands filled in Grbl control (Candle).

1 Candle @] =%
G-code 3
T ) settings R ==
Connection Connection & 0
i
Sender =
Port: CON3 - Bemd: 115200 - 3 5
Machine information
Control Sender bt connected
User commands [7] Tgnore error zesponses
Heightmap Automatically set parser state before sending from selected line
Parser Machine information L. l'_
Visualizer
St goeey prefed 40 Units @ n
Tool model O &
Rapid speed 2500 Aeceleration 100
Console
Panels Spindle speed min 0 e : 20000
T Colors Laser pover min 0 na 55
3 @
0 Font Control
0.000
Frobe conmands
621630635, 22-30FL00; 632 212.35; GOZI3 | It
Safe position commands
G21630; G53%0Z0 00
[7] "Restore origin” moves tosl in Flane oo
User commands b 1 Ho cuch
Button | ¥
e
Button 2
o
Set Lo defaults
CheclTome—# T RUTOEETooT Tpen eset G Fauee ThorT =

27



Z Probe Setup

|

Step 3: Connect the probe tool to the controller probe interface.
Step 4: Click the “Z-probe” button, Z-axis automatic tool to zero.

Grblcontrol (Canc

Fle Serice Help

G-code program

Ffs: 0/

% 0.000 0.000
T: 0.000 0.000

[GC:60 G54 GIT GZ1 G0 634 MS M9 TO FO 5100001
0

L(

00:00:00 / 00:00:00
Buffer: 070/ 0

I:0.000 ... 0.000 Vertices: 145
0.000 f 0.000 / 0.000 FPS: B2
% Command State 3esponse

[F] Checke [F] Seroll Resat S B Mt

State
Worle coordinates

0.000 0,000 0.000
Machine coordinates

0.000 0.000 0.000

Status Tills | | [ Gy U GO G U

E Click the “z-probe” button |

Contrel

Conzole

§X < MSG:Caution: Unlocked] o

s ]
510000 < ok A



Inhalt

|
Willkommen ——————— - - - - - - - - - —— e — e —————————— 30
Haftungsausschluss — = = = = = = = = = = = = = = = = = = = - - 31
Spezifikationen - — - - - - - - - - - - - — - - - - - - 32
Unboxing - = === — === === = —— — — — - 33
AbMESSUNGEN = = = = = = = = = e 36
Optionales Zubehdr (nicht enthalten) - - - - - - - - - - - - - - - - - - - - - - - - - - - - — -~ -~ — - — - 37
Mechanische Installation ——— = = == = = = = = = = = = = = = — = -~ 38
Verwendung des 52-mm-Sicherungsrings — — — — = = = = = = = = = = = & & & — — — 48
Software-Einrichtung - - - - - - - - - - - - - - == == - - - - -~~~ - 50
TestProjekt= = = = = = = = = m m e e e e e e e e - 53
Z-Sonden-Einrichtung = — = = = = = = = = = = & — & 55



Willkommen

|

Vielen Dank, dass Sie das Genmitsu 3020-PRO Ultra CNC Router Kit von SainSmart gekauft haben.

Das gesamte Einrichtungsmaterial befindet sich auf der mitgelieferten SD-Karte, die sich in lhrer Zubehdrbox befindet. Darin finden Sie:
e PDF-Version dieses Handbuchs

e GrblControl/Kerzen-Software fur Windows

e Beispieldateien

Bitte besuchen Sie das SainSmart Online Resource Center fiir Hilfe bei der Installation von Treibern und Software fiir lnre CNC.
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

Scannen Sie den QR-Code, um weitere Informationen zu erhalten.

4~ Scan To Find
: CNC Resource

Fir technische Unterstitzung senden Sie uns bitte eine E-Mail an support@sainsmart.com.
Hilfe und Unterstiitzung finden Sie auch in unserer Facebook-Gruppe. (SainSmart Genmitsu CNC Users Group)
Scannen Sie den QR-Code, um der Gruppe beizutreten.




Haftungsausschluss

|

Seien Sie bitte vorsichtig, wenn Sie Ihre CNC-Maschine benutzen. Diese Maschine ist ein elektrisches Gerat mit beweglichen Teilen
und gefahrlichen Arbeitsbereichen.
e Genmitsu CNC-Maschinen sind nur fir den Innenbereich geeignet.

e Sie mussen mindestens 18 Jahre alt sein, um dieses Gerat zu bedienen, es sei denn, Sie werden von einem sachkundigen
Erwachsenen, der mit dem Gerat vertraut ist, beaufsichtigt.

e Tragen Sie eine geeignete personliche Schutzausristung (Schutzbrille usw.).
e Stellen Sie die CNC-Maschine immer auf eine stabile Unterlage.

e Die 3020-PRO Ultra arbeitet mit einem Hochstromnetzteil. Es wird empfohlen, den CNC-Router nicht an ein Verlangerungskabel
oder eine Steckdosenleiste anzuschlieRen, da dies die Maschine beschadigen kann.

e Stellen Sie sicher, dass der Not-Aus-Schalter jederzeit leicht zuganglich ist.
e Zerlegen Sie niemals das Netzteil oder die elektrischen Komponenten. Dadurch wird die Garantie ungliltig.

e Berihren Sie die Maschinenspindel nicht und halten Sie keine Korperteile in die Nahe des Arbeitsbereichs, wenn die Maschine
in Betrieb ist. Dies kann zu schweren Verletzungen fiihren.

e Lassen Sie Kinder NICHT unbeaufsichtigt mit der CNC-Maschine, auch wenn sie nicht in Betrieb ist. Sie kdnnten sich verletzen.
e Lassen Sie das Gerat NICHT unbeaufsichtigt, wahrend es in Betrieb ist.

e Stellen Sie sicher, dass sich Ihre CNC-Maschine in einem gut belifteten Bereich befindet. Einige Materialien kdnnen wahrend
des Betriebs Rauch oder Dampfe freisetzen.



Spezifikationen

]

Name des Modells

3020-PRO Ultra

Arbeitsbereich 300 x 205 x78 mm
Gesamtabmessungen 494 x 404 x 398mm
Kompatibilitdt der Steuerkarte GRBL 1.1h

MCU 32-Bit

Maximale Geschwindigkeit 2000mm/min

CAM-Software

Software, die auf GRBL-Firmware basiert, z. B. Candle, UGS

Material des Rahmens

Ganz aus Aluminium

Spindelmotor

710W AC Spindel

Schrittmotor NEMA 17
Stromversorgung AC110/230V
Ausgangsleistung 24V 5A
Stepper Treiber TB67S109




Unboxing

XY-Achsen-Basiseinheit

=

USB A-zu-B-Kabel Stromversorgung

Spindelmotorhalterung (65mm) 710W Kompakt-Router-Kit

=
="

Netzkabel (UK)
Netzkabel (EU)
Netzkabel (AU)

i

Netzkabel (US)
Netzkabel (JP)

i
(il

Offline-Controller 20-Grad-V-Bit 52-mm-Sicherungsring



Unboxing

(1) Endschalter
X-Achse (Ersatz)

(4) GummifuRe

Schraubenschlissel
(10mm, 17mm)

(1) Endschalter
Y-Achse (Ersatz)

/A

y

ER11 1/8" Spannzange

(17) M5x25 Abgerundete
Sechskantschraube

=R

Z-Probe-Kit

SD-Karte

i

L

(5) M4x10 Zylinderschraube
mit Innensechskant

(7) M4x18 Zylinderschraube
mit Innensechskant

(20) 3x80mm
Kabelbinder

Kartenleser

T

(4) Klemmensatz



Unboxing

Offline-Controller-Kabel

>

(5) M4 T-Mutter

—

Inbusschlissel (3mm)

Genmitsu

Benutzerhandbuch



! Abmessungen
[\

398mm



Optionales Zubehor (nicht enthalten)

]

Méchten Sie aufristen? Hier sind einige Vorschlage! Beginnen Sie hier mit einfach hinzuzufligendem Zubehoér.
Sie finden diese und mehr unter www.sainsmart.com. Sparen Sie 10 % mit dem Rabattcode 3020PU.

Th zﬂ 065mm

|
o r T geomm
ol l T
m m Gefm",t“,',,,
3040 USBCO05 1/4* ®65-69-mm-Staubschuh Aluminium-
Y-Achsenverlangerung Schaft-Bits Schraubstockzwinge

Scannen Sie die QR-Codes, um mehr zu erfahren.



Mechanische Installation

]

SCHRITT 1: Anbringen der GummifiiBe

Was Sie brauchen:

XY-Achsen-Basiseinheit (4) GummifuRe (4) M4 T-Mutter (4) M4x10 Zylinderschraube mit Innensechskant

1. Drehen Sie die XY-Achsen-Basisbaugruppe auf den Kopf.

2. Setzen Sie die (4) M4 T-Mutter in den Schlitz und schrauben Sie die (4) M4x10 Schrauben durch die Gummifiie, wie gezeigt.
Ziehen Sie dann die Schrauben fest.

(4) M4x10 i (4) GummifiiRe
Zylinderschraube
mit Innensechskagt

(4) M4 T-Mutter




Mechanische Installation

|

SCHRITT 2: Montage der X-Achse

Was Sie brauchen:

|- .
[LE AR b0
S o

!

XY-Achsen-Basiseinheit XZ-Achse Montage (16) M5x25 Abgerundete Sechskantschraube

Montieren Sie die XZ-Achsen-Baugruppe auf der XY-Achsen-Basisbaugruppe und verwenden Sie (16) M5x25-Schrauben, um die
Baugruppe von jeder Seite zu befestigen.

S XZ-Achse Montage

(16) Abgerundete Sechskantschraube M5x25



Mechanische Installation

|

SCHRITT 3: Montieren der Spindelmotorhalterung

Was Sie brauchen:

Spindelmotorhalterung (65mm) (4) M4x18 Zylinderschraube mit Innensechskant

1. Befestigen Sie die Spindelmotorhalterung an der Montageplatte der Z-Achsenklemme und richten Sie die Schraubenlécher auf
beiden Seiten aus.

2. Installieren Sie die Spindelmotorhalterung mit (4) Schrauben M4x18 mm durch die Montageplatte der Z-Achsenklemme.
(Hinweis: Ziehen Sie die Schrauben nicht ganz fest, sondern lassen Sie sie vorerst gelockert).

(4) M4x18

Zylinderschraube

mit Innensechskant
/




Mechanische Installation

1Y
SCHRITT 4: Einbau des Spindelsatzes

Was Sie brauchen:

= m
710W Kompakt-Router-Kit ER11 1/8" Spannzange 20-Grad-V-Bit Schraubenschlissel (10mm, 17mm)

1. Verwenden Sie den 10-mm-Schraubenschlissel, um die Oberfrase zu fixieren, und den 17-mm-Schraubenschlissel, um die Mutter
der Spannzange an der Oberfrdse 710W zu l6sen.

2. Schieben Sie die Spannzange in die Spannzangenmutter in Richtung des Pfeils, bis ein Klicken zu hoéren ist, das anzeigt, dass
die Spannzange eingesetzt ist.

10-mm-Schlissel
(Holding)

10-mm-Schlissel
(Holding)

anziehen

17-mm-Schlissel
Losen Sie
17-mm-Schlissel



Mechanische Installation

|

Anleitung zum Austausch der Spannzange

1. Entfernen Sie die Spannzangenmultter.
2. Driicken Sie die Spannzange in Pfeilrichtung, um sie von der Spannzangenmutter zu I6sen.

3. Setzen Sie die zu ersetzende Spannzange in die Spannzangenmutter ein und driicken Sie die Spannzange in Pfeilrichtung in die
Spannzangenmultter, bis ein Klicken zu horen ist, das anzeigt, dass die Spannzange eingesetzt ist.

Driicken /9 :

@ Punkt der Anstrengung



Mechanische Installation

|

SCHRITT 5: Einsetzen der Spindel

Was Sie brauchen:

710W Kompakt-Router-Kit (2) M4x18 Zylinderschraube mit Innensechskant

1. Setzen Sie die Spindel in die Spindelmotorhalterung ein und achten Sie darauf, dass der Spindelschalter nach vorne zeigt.
2. Befestigen Sie die Spindel mit (2) Schrauben M4x18mm an der Motorhalterung.

Spindelschalter ist
nach vorne gerichtet

(2) M4x18
Zylinderschraube
mit Innensechskant




Mechanische Installation

|

3. Stecken Sie das Netzkabel der Spindel ein und vergewissern Sie sich, dass das Netzkabel unvollstandig eingesteckt ist (siehe
Abbildung). Ziehen Sie dann alle Schrauben fest.




Mechanische Installation

U
SCHRITT 6: Verkabelung

Ubersicht tiber das Control Board

e i

Handrad X-Achse Motor  Y-Achse Motor  Z-Achse Motor ~ Kabelloses Steuerungskit

USB-Verbindungskabel

Luftpumpe

Laser-Modul
Netzkabel

Offline-Controller Z-Probe-Kit Not-Aus-Schalter XY Z Endschalter



Mechanische Installation

u

Stecken Sie das Y-Achsen-Motorkabel und das Y-Achsen-Endschalterkabel wie abgebildet in die Steuerplatine. (Die tGbrigen Kabel
sind angeschlossen.)

Y-Achse Motorkabel

Y-Achse Motorkabel

Y-Achse Endschalter Kabel
Y-Achse Endschalter Kabel



Mechanische Installation

|

SCHRITT 7: Anbringen des Klemmsatzes

Was Sie brauchen:

(4) Klemmensatz

1. Der Klemmsatz umfasst die folgenden Komponenten, wie abgebildet.

2. Stellen Sie die Position des Klemmsatzes entsprechend der GréRRe des zu gravierenden Werkstiicks ein. Schrauben Sie zuerst
die Schraube in die Gewindeldcher der Aluminium-Arbeitsplatte, setzen Sie dann die Feder, die Nylondichtung, die Platte und die
Saule ein, und sichern Sie schliel3lich die Mutter.

M6 Nut

Aluminum Column
Aluminum Plate

Nylon Gasket
Spring

M6 Set Screw




Verwendung des 52-mm-Sicherungsrings

U Das unten abgebildete Lasermodul ist separat erhéitlich.

Was Sie brauchen:

52-mm-Sicherungsring

1. Wenn der Haltering etwas fest sitzt, weiten Sie ihn mit Hilfe eines Werkzeugs etwas auf und setzen Sie das Lasermodul hinein,
siehe unten.




Verwendung des 52-mm-Sicherungsrings

|

2. Wenn der Haltering nicht in die Spindelmotorhalterung passt, entfernen Sie die 2 Schrauben an der Spindelmotorhalterung und
I6sen Sie die 4 Schrauben, mit denen die Spindelmotorhalterung an der Z-Achse befestigt ist, erheblich.

< g

52-mm-Sicherungsring Ldsen Sie

J
Entfernen Sie die
Laserabdeckung

Installieren Sie das
Lasermodul

Installieren Sie die Laserabdeckung



Software-Einrichtung

|

1. Treiber-Installation

Installieren Sie den Treiber (Software—Treiber—-CH340SER.exe).

ﬁ DriverSetup(X64) e

2 DriverSetup(X64) = =

ﬁUSE —>

CH340SER

Device Driver Install §{ Unlnstall

Select INF File : CH3415ER.INF

E WCH.CN
INSTALL |__ USB-SERIAL CH340

|__ 11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install { UnInstall

Y - S PR T T CLIT AT CCO IKE

DriverSetup u

The drive is successfully Pre-installed in advance!




Software-Einrichtung

|

2. So bestimmen Sie den COM-Anschluss lhres Gerits:

- Windows XP: Klicken Sie mit der rechten Maustaste auf "Arbeitsplatz”, wahlen Sie "Verwalten" und wahlen Sie "Gerate-Manager".

- Geeignet fur alle Systeme ab Windows 7: Klicken Sie auf "Start" > Klicken Sie mit der rechten Maustaste auf "Computer" > Wahlen
Sie "Verwalten" > Wahlen Sie "Gerate-Manager" aus dem linken Fenster.

- Erweitern Sie in der Baumstruktur "Ports (COM & LPT)".
- Ihr Gerét ist der serielle USB-Anschluss (COMX), wobei das "X" fiir die COM-Nummer steht, z. B. COM12.

- Wenn es mehrere serielle USB-Anschllsse gibt, klicken Sie mit der rechten Maustaste auf jeden einzelnen und Uberprufen Sie
den Hersteller. Das Gerat wird "CH340" sein.

T Computer Management BT
ﬂé, Open
3 9 (paznage ) 1

Map network drive...

218 FADIEL Actions
Device Manager N
More Actions »

Disconnect network drive...

Create shortcut
Delete

Rename

Properties




Software-Einrichtung

|

3. Grbl-Steuerung (Kerze) Anschluss an den Controller.
Bei der ersten Verwendung missen Sie den entsprechenden COM PORT und die Baudrate einstellen.
Schritt 1: Die Software sollte automatisch die Portnummer auswahlen.

Schritt 2: Wenn es nicht automatisch erkannt wird, wahlen Sie das Dropdown-MenU "Baud" und wahlen Sie 115200.
Schritt 3: Klicken Sie zum Speichern auf "OK".

M crokonl ol | lolok
O —— ==l |
£ sevings e

Connection

G 2 - s G 3-

Consale

Panels

Colors

Font

o novas teol in |Plune -

4 CED wa




Test Projekt

|

1. Grblcontrol (Candle)

([ =ir=rmartnc - GibiconS] (Candie) [E=REER )
———————————————————————— File Service Help
3D preview interface, hold the Gt e = m e mmmmme - .
left mouse button, canrotate | |ERRT T EEnIe T @ || o= ewm e === Coordinate Display !
Angle, scroll the mouse wheel. LI | e | ettt

If you cannot see anything, you
need to change to a computer
with support for OpenGL2.0

T m ; Common operation button, E
0 ﬂ (N [rt | _E the mouse icon on the apove !
H— | shows the specific function

1
1
|
v
1
1
can be enlarged, or reduced.
|
1
1
1
1
1
1
1
1

H X: 0.000 33.812 00:00:00 / 00:01:56 Eﬂ‘mr _______ | . \
graphics cards. 7 T e e | i Click to expand '
________________________ 38,812 / 10.300 / 5.200 S 63 oe L e ___~__.a
* Command o State espnn‘li‘ .
1 690 In queue
2 G1Z5 F500 In queue E === m e e e m e m - = |
s axw i queve | - - Manual operation interface |
4 MO3 56000 mquewe e | emmmmmm e mm e m e —mm—
5 G1X9.95Y2.1 In queue Consol
6 G12Z-0.2 F200 In queue e

40 i I 3

[check [serart  |[ open  J|[ Reset samd | s Rbort I I




Test Projekt

|

2. G-Code zur Bearbeitung ausflihren

Schritt 1: Klicken Sie auf [open] und wahlen Sie den auszufiihrenden G-Code aus.

Schritt 2: Klicken Sie auf das manuelle Bedienfeld, und bewegen Sie die Spindel zum Startpunkt. Punkt der Gravur, so dass sich
das Werkzeug und das Werksttick gerade berthren.

Schritt 3: Klicken Sie auf [ZeroXY] [Zero Z] Loschen Sie die XYZ-Achsenkoordinate.
Schritt 4: Klicken Sie auf [Senden] und flhren Sie den G-Code aus.

3. Uber Firmware-Parameter
Die Parameter der Steuerplatine wurden entsprechend der 3020-PRO Ultra konfiguriert.

[ sainsmart.nc - Grblcontrol (Candle) [T
Fle Service Help
Gsode progean State
Work coordinates
[6:60 G54 G17 G21 G30 G34 N5 M9 T0 FO 510000] - =
Fsi0/0 L 0,000 0.000 0,000
Maching coordinas
L .
oon  oom oo
x
« Status 14,

£

10 0.000 10.300 Buffer: 0/0 /0
% i E
39.812 / 10.300 / 5.200 FPS: 63 Log
~ E]
,, =
1w In quese < E
L
4 MO03 S6000 In quet o
Consol o

o Cswon ([T e o) e [




Z-Sonden-Einrichtung

|

Einfiihrung der Sondenfunktion

1. Grbl-Steuerung (Kerze) Bedienungsanleitung der Sonde
Schritt 1: Bearbeitung der Probebefehle.

Probe G code

G90G21G38.22-50F 100;
G92 7214;
G90 225

After editing

G21G91G38.22-20F 100;
G0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 Z25

Probe Tool height

Erlduterung:

G21G91: metrische, relative Koordinaten

G21G91: metrische, relative Bewegungen

38.2Z-20F100: Sonde Z-AXIS Down 20mm@100 mmpm

G0Z1: 1 mm nach oben (im relativen, nicht im absoluten Modus)
G38.2Z-2F10: Sonde 2 mm $ 100 mmpm

G92 Z12.35: meine Sondenstarke, YMMV

G90: zuriick zum absoluten Modus

G0Z25: Ruckzug der Sonde

Dabei wird davon ausgegangen, dass der Benutzer den Messtaster
positioniert und dann den Bohrer 5 oder 10 mm dartber schiebt. Bei
einer PDF-Datei kénnte dies aus der PDF-Datei kopiert und in Candle
eingefligt werden, wobei nur die Dicke des Tasters geandert wirde.



Z-Sonden-Einrichtung

56

|

Schritt 2: Sondenbefehle werden in die Grbl-Kontrolle (Kerze) eingegeben.

1 Candle @] =%
G-code 3 N
T ) settings R ==
Connection Connection & 0
i
Sender =
Port: CON3 - and: 115200 - 3 5
Machine information
Control Sender bt connected
User commands [7] Tgnore error zesponses
Heightmap Automatically set parser state before sending from selected line
Parser Machine information L. l'_
Visualizer
St goeey prefed 40 Units @ n
Tool model O &
Rapid speed 2500 Aeceleration 100
Console
Panels Spindle speed min 0 e : 20000
T Colors Laser pover min 0 na 55
T
0 Font Control
0.000
Frobe conmands
— 621630635, 22-30FL00; 632 212.35; GOZI3 | It
Safe position commands
G21630; G53%0Z0 00
[7] "Restore origin” moves tosl in Flane
User commands b 1 Ho cuch
Button | ¥
e
Button 2
o
Set Lo defaults
CheclTome—# T RUTOEETooT Tpen eset G Fauee ThorT =




Z-Sonden-Einrichtung

|

Schritt 3: Verbinden Sie das Sondenwerkzeug mit der Sondenschnittstelle des Controllers.
Schritt 4: Klicken Sie auf die Schaltflache "Z-Probe", Z-Achse automatische Werkzeug auf Null.

Grblcontrol (Canc

Fle Serice Help

G-code program

[GC:60 G54 GIT GZ1 G0 634 MS M9 TO FO 5100001
Ff5:0/0

% 0.000 0.000
T: 0.000 0.000
I: 0,000 .. . 0000

L(

00:00:00 / 00:00:00
Buffer: 070/ 0

Vertices: 145

0.000 f 0.000 / 0.000 FPS: B2
% Command State 3esponse
[F] Checke [F] Seroll Resat S B Mt

State
Worle coordinates

0.000 0,000 0.000
Machine coordinates

0.000 0.000 0.000

Status Tills | | [ Gy U GO G U

E Click the “z-probe” button |

Contrel

Conzole

§X < MSG:Caution: Unlocked] o

s ]
510000 < ok A




U

B R i e e 01
i - R i i T 02
i e e e 03
B — — =~ — = -~ —m —mm e oo 04
D e 07
AToav7ot)— (BISE) ——— - mmm e e e - 08
A e A A=)l —mm e e e e - 09
2mMmMIEDERDEN - - — - — - - - - — 19
A Ny e ) A B A e et 21
TAF IOV I mm e e e e - 24

VA = e ) o A 26



T DV, Genmitsu 3020-PRO Ultra CNC Router KitE BE WV EIF W efeE, HICHYUHES TEVET,

IRTDL Y 7y TERIE 77 —DREORITHBLRBDSDA— FITHREFEINE T, FITUIULTOEDHAA>TVET !
® ZDIY =17 JVDPDFAR

@ WindowsFGrblControl/Candley 7 k7 = 7

@ T ILT7AIV

SainSmant#4 >4 ) V=XV R T, BHEVDINCDO RSA/NEV T I T7DA VA M—IVICET BN TETELFEEL,
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

QRO—FEXF v L (EHAZECELLEELY,

T ZHIWHR— MCDWTIE. support@sainsmart.com £ TEFA—/V THEWVEDLE LT,
NIV T EHR— MldFacebookZ IL—T D5 & THIBWRITE Y, (1 2V AX— FXRHCNCI—HF—)L—7)
QRO— FEXF+ > LTV IL—TIcEN




REFHE

|

INCR 2V DERICIE TR L TLEE W, COMMIZABIERm & BRG/EREEZF DOBEXEE T,

® LHINCR Y VBN ERTY,

@ KHEERIET BITIE, 18BN ETHATNR Y FEA, 2L, FHICHE LMD EAANEET 2R8Ik, CORYT
&Y FE A,

@ EYGRER (RLEHE) FEALTIEL,

® CNCY & VB IcsE LIS RE L T e,

@ 3020-PRO Ultrald, &7 > A7 OEREEERALTVET, INOV—2—#ERI— FRBEZ v T AL T T,

@ BE2EILRE VIV O THMERIC T 7 LA TEB LS LTREL,
ERPESHRIECAR LGV T TN, RESENIEYET,

O BHAEEIL TL 2 e Fid, WRTEITRNTY ., BO—BEEEBRSE DI LEVTREL, BEEE5BILS
YET,

O (N VHBEIL TUALE ETEH, FHOBDBHIGENEZACBI GV T REL, BRATBBNABYET.

@ FHOEENIE, HBLEVTIREL,

O (NC EBABEDRVEMIcH ST L 2RRBL T LTV, MEIEE > TIE, BERIEDHRDRET BT EABYET,



1%

[\

TE7IVA 3020-PRO 7V b2
=Ny 300 x 205 x 78mm
ESLNT P 494 x 404 x 398mm
¥ bA—JLR— FOE#M GRBL 1.1h

& =bY 326w b

EERE 2000mm/43>

CAMYZ bozxT GRBL7 7 —LUz 77ITE DY 7 Uz 7 (Candle, UGSHE
7 L—LEM A=V TIVZZDO L
AEY RIVE—%2— 710WACRE> R)b
ATvEVTE—H2— NEMA 17

EIR AC110/230V

H77 24V 5A
ATVIN—FRZA4N TB675109




XYENR—R 7> 71

L

USBA-B7r—7T b

i
(il

20BVE Y b

AEVERIL s B—&—
X7 M65mm)

C o
—<

TEI— F(US)
TFI— K (P)

52mm ) Fr—=—>451) 45

710W NV —Z —Fw b

BRI— FERE)
BRI~ F(EV)
BEIRI— F(AU)



() X&h) =
210 F (F)

4) JLE
q
q

L>F

() Y#Y Sy bRy F (FH)

(17) M5X25 "R Y

=K

z70—7-Fv b

SDH— K

!§'%

| S—_—

(5) M4X1()\/7—\\/ I\ N I\“

7.4:’\7"/70'2‘7|)j_

()M X‘IS\/j“/l\./\\‘/l\\
.*—\7\‘/ 7-X7|)1

(20) 3 X 80mm&— Tl &1

H— K —L—

' ,
T

AT



FTI75A4 A7k
O—>—-«4—2J)b

(5)M4 TH v k

—_—

ANALYF (3mm)

1—HY—<=Za7Ib



398mm



FF7aryr7oeH)— (5

]

Ty TIL—FRELBEZTTH? WOHOTEREABYET | £ BMLPTOT 7)) —HDSEHTHEL LD,
www.sainsmart.comTld. ZNUEDEDEREDHY E T, El5]|3— F3020PUT10%EI5],

A zﬂ j gesmm

r *a goamm

Genmitsu

USBCO5 1/41 >
F v IEY b

QRI— KEZF+ > LT, EEIHLA2TIREL,



ABAZAIV A4 VA =1V

A7y 71 ALEDOWY 1
REEHD

XYBIN—Z 74> TV (4) JLR2 @AMATFY ~ @MAXIOYT Yk Ay R FvyT - A5 11—
T.XYER—R 7> T ) F FREETEET,

2EDESIT. @) MATHY FEROY MIAKL () MAX10 2V ETLRICGELE T, RICXIEMOET.

heAvk-Fv >
v7 x5~ @ M4THw b




ABAZAIV AV XA =V

ATy 72 XEh7 7)) DY FF
HEFHD

f .
[ [fmm RN
AN e A e

!

XYEHNR—R 72> T1) X287 2> 7)) (16) M5x25 75AFL Y
X287 1> 7)) % XY= 72> T UIKERY FF. (16) B0 M5x25 22 ZERA L7 7 U zmAL 5Oy 7 LY,

> XZE7 > T




ABAZAIV AV A =V

Y
AT7Yv T3 REV FIVE—42—7 7 FORY {33
WEBZED
AEV RV ®—2— Tk (65mm) @MAXI18Y Ty ke ANV R eFry S e XT1)a1—

1.AEYV RIVE—Z -V EEZEWI ST N T L — MCERY . mAORINEEHbEET,
2. ARDOMAX18MmMR I &ZE T SV TBN T L— M@EL. AEY RIVE—Z2—< 97 FERUMTET,
CEE  XVIERRIMOLEWVWTLRETY, SIIESHTHWVTLIRETY),

(@) M4X18 V4w b+ A
R L P AV UUEE

AEVRIV s B—R—
XUk (65mm)




AAZABWV - AV X =1V

Y
ATy 74 REY FIbF v DY 17
RBELHD
=5 alll ‘
i & (NTRL e
710W /NBY ) —Z2 —F vy | ER111/8" L v k 20EBVE Y L>F(10mm, 17mm)

1.100mmOL > FTCIV—2—ZEE L. 17mmDL > FT710W)b—2—DaL v bFv b EED D,
2.0y FOFEDMBICH D LZTRITHFVEWD BHTBHET, ALy bEXRHDARICOL Y bFv MR LUAG,

10mmL > FIRD 10mmL > FRD

5

17mmL > F
EDD
17mmL > F



ABAZAIV AV A =V

|

ALy FREFIE

1.3bv bFv b EAT,

2.3y bERHOABEICEL, Oy My EHOSEET,

3. By hEOLY Fy MMety L. AFVEVSIBELRLTIL Y FHAFRAEDMBICH ST EERT E T KD
FaElcdlby b EFLAHFET,

i BADFEA



ABAZAIV AV RA =V

27y 75 2V FIVOEY {FF

BEZEHD

i

71IOW /N L—Z—F v b QQMAXTI8Y Yk e ANy ReFyr vy S e XY a1—

1. REY RIVEZREY RIVE—42—< OV MIEAL. AEY RIVRA Y FHAEERZEAWVWTWSZ EISEELTLRREWL,
2AEV RIVEETE—Z2—< TV MIERET BICTIE. MAX18mmMDX I E2ARFERLE T,

AEY RIVRA v F
HEEZRWVTNS

"

QM4x18 V4w b
Ay ReFryT
c RV a1—




AAZABWV A VX =1V

u

3. ALV RIVDERI— FZEZELAK RHDKSICERI— FHORRERACELATNTVS I LZRRLET, TOR. INTD
RV EHDET,




! ABAZAIV AV RA =V
Y

v bo—)b - R— FOEE

g

8 &) &

=

X#E-—%— Y®WE—%— Z®ME—%— JAVYLX-3rbO—b-Fuh

INY RiRA—)b

USBIEST T — )b

()

I7—R>7

L—H—FTa1—)b



AAZABIWV - AV X =1V

u

YEE—Z2——T)LEYE 2y b XA Y Fr—TIVERDEL S ICHEIR— FICELIAHE T, GRYDOT—TIVIEERETNTWNS) .

Y#E—2—5—TIb

YehE—2—4—)b

Y& S N AV Fo—T)b

YER!) S N ALY Fr—T)b



AAZABIWV A VX =1V

ATFv 7795 7TFy FOBRYFiF

BEBZHD
1!\

@07 -Fvh

1.7277Fy Mad ROLSICUATOB@RASENTVET,
2BAT BT - DRESICEDETCY IV TFY FOUBEZRELET, FITRIETIVIHATYZ— by TORINIHR
Cirdr. RICRTV VT FAAVEART Y b TL—b A5 L%ZLY L. REICHY bEOYV I LET,

' M6F > b
0) ——— 7v=asn
) TIVEZY LR
//i
e FAAVHRT Y b

=
Moty XY 1) 21—




52mmiESHEEDFELS

M FmoL—v—Fv1—uREY 7,

BEFTHD

s2mm U Fr—=—>57 )25

LEREYYIHD LEWGSEIF. TEZFE>TY LA L—Y—ET 21— IlZEZDRICANTLEEL,




52mmlESHERDENE

u

2IRFFVVIDRAEY RIVE—Z— TV M ALHWERIE. AEY RIVE—2— U2 bOXI2EZHN L, AEY FILE—
2=V b EZEICEE L TVWERIVARERESEOHET,

L—Y—HN\—ZBIT%



VZ2boz70tEy b7y 7T

|

1L.ESAN—DL VA=)V

FoANZAVZAb=IVTD (VT D7 K54/ —>CH340SER.exe)

ﬁUSE —>

CH340SER

#5 DriverSetup(X64) ==

#5 DriverSetup(X64)

Device Driver Install §{ Unlnstall
Select INF File: CH341SER.INF

E WCH.CN
INSTALL |__ USB-SERIAL CH340

|__ 11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install { UnInstall

Y - S PR T T CLIT AT CCO IKE

DriverSetup

=

| The drive is successfully Pre-installed in advance!




VY72boxz70DEY T YT

|

2.7 70D COMKR— FERET S

-Windows XP : XA/ a2 —#2"2#G57 vy L, "EB"B&ERL. "TINA A=+ "ZFEIRT B,

-Windows 7ZLIBED TN TDV AT LIS © TRZ—h1 AUy > [OvEa—%21 27Uy T > [E8] Z&R> A
RAVDE [FINNAARZ—T v —] =FER,

-'Y1)—" "Ports (COM & LPT) "# BRI d 5,

-HEDOT IEUSBT ) 7 IVR— FCOMX)IZHEY £, "X "IZCOMBEEER L. FHIZIECOMI2TT,

-USBZ U7 IViR— FHER D B5E11E. TNENEH I v I LTA—D—%MHRTBHE. <7 Ik TCH340] (255,

& Computer ol ) [ |
Fle Ao Help
3 2BUE &
- Open &c ent (Locall[ 4 “Actions
1 (itanage ) 1 “u e

More Actons ,
Map network drive...

Disconnect network drive...

Create shortcut
Delete

Rename

Properties




VYIboxz70€y b T7vT

|

3.GrblIav bO—b (F¥ > FIV) aAvbbO—-5—IcEHET S,

VO TERT ZIEE1F. BYGCOMKR—FER—L— MERET Z2RELHY T,

ATFw 71 VT NI T7HEENICR— FEESEERT 5139 T,

27w 72 BEMICERE S NAEWESIE. "Baud"FOw TR A Z 1 —%FR L. 11520058 R LE T,
A7y F3: TOK) #51)wv o LTRET 5.

=7

4 CED wa




FAMNAY I b

|

graphics cards.

1. Grblcontrol (Candle)

[ 12 ssinsmart.nc - Grbleontrol (Cande) BN ==
_______________________-I File Service Help
3D preview interface, hold the s Stais e .
; —— . .
left mouse button, canrotate 1 | |EGERT s ® 1], 2= c= o= FF--7 Coordinate Display !
Angle, scroll the mouse wheel. % |l 5 s e || - -------------------
1 eall ||| @ fememmm e e e e e e e e — - =
can be enlarged, or reduced. ! < ' Common operation button, !
. ! 1 . 1
If you cannot see anything, you' T%m%m,@ [rt i I the mouse icon on the above :
need to change to a computer ! S i _sﬁczvys: t_h_e_s_p_e(_nflc_: fu_n_ct_lqu B
with support for OpenGL2.0 B .
| Too000 ... 3812 00:00:00 / 00:01:56 Eﬂ,mr ——————— 1 . |
h oo 1030 Butfer: 0/ 0 /0 1 Click to expand .
' Soots 710001 5 o0 e | P 4
1 690 In queue <
2 G175 F500 In queue E | '_ - _ ______ 1
s axw i queve | - - Manual operation interface |
4 M02 $6000 mqueee |l ] N T T TS Ssssssssssss==e
5 61 X9.95 V9.1 In queue Gonsel
6 G12Z-0.2 F200 In queue e
< ] »
[check [serart  |[ open  J|[ Reset P Rbort I I
| : |
1 I 1
m-mm--- L__. I____'_ ___________ Lo o ___ ,
1 1
' Open G code ' Send G code; : Command, | Send command !
————————— 4 ----------2 linputbox | =------------



FAMAY b

|

2. BOf-HIcGa— FEEITTS

A7y FEIVy L, ET956I—RERIRLET,

ATy 2 FIHRENRIVEZ v T L. REY RIVERABRBMEE CRHITEET, TEET—IHhB LS EEMTEED
1. BRI DRERICEHLE T,

AT w73 [ZeroXYl[Zero Z1& 7 ') w7 L. XYZEhEERZA 7 ) 7 LE T,

ATy 74 GO—FERIFTLTVWBEEIEZ v LET,

3.7 —LUIT « INTA—Z—[DWT

BIER— RD/XS A —421F. 3020-PRO Ultralc it > CREETNTWVE T,

= [ [

B

OfRF

-
2| Is

1.

| @ol

m
[ D]

3 5
o Cswon ([T e o) e [




27—ty b7y T

|

70— JaeaT

1.Grbla> FO—Jb (F¥ >V FIV) FTO—TEEHAE

27w 1 7O—7Jaxy ROfRE

Probe G code

G90G21G38.2Z-50F 100;
G92 Z214;
G90 225

After editing

G21G91G38.22-20F 100;
G0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 Z25

Probe Tool height

HEAT S :

G21G91: A 1) w7 FEXIEEAZ

G21G91: X — )b, MExTEE)

38.27-20F100 : A—7JZ-AXISZ 7 >20mm@100mmpm
GOZ1 : Tmm_LEIc#E) (ExdtE— FTIEEKENE—FTYT
G38.2Z-2F10: 7O —7 2 mm $ 100 mmpm

G9271235: HnFO—TJE. YMMV

GO :77vVVUai—b--E—-FIKED

G0Z25: 7O—T7%#%BBREED

ZhlE. 2 —HA7O—-TDMEXE RS, ZD5mmhH10mm_LE
TEY b EYIFTITBHIEEREELTVEY, PDFTHNIE. Th
APDFA 53— L TCandlelcBy S, 7O—TDOKRE %
BEGTBHIEDNTEEXT,



27—ty b7y

|

A7y F2:Gblary O—)b (F+r> R (7O—-73a<V %

SCA.

1 Candle @] =%
G-code
| [} settings
Connection Connection & 0
i
Sender =
Port: COMS - Bemd: 115200 a 5
Machine information
Control Sender bt connected
User commands [7] Tgnore error zesponses
Heightmap Autenatically set parser stats before sending From selected line
Parser Machine information L. l'_
Visualizer
St goeey prefed 40 Units @ n
Tool model O &
Rapid speed 2500 Aeceleration 100
Console
Panels Spindle speed min 0 e : 20000
T Colors Laser pover min 0 na 55
T
70 Font Control
0.000
Frobe conmands
— 521680535, 22-30F100; 632 21235; GOZ13 | It
Safe position commands
G21630; G53%0Z0 00
[7] "Restore origin” moves tosl in Flane oo
User commands b 1 Ho cuch
Button 1 v
e
Button 2
o
Set Lo defaults
CheclTome—# T RUTOEETooT Tpen eset G Fauee ThorT =

85



70—ty b7 v T

|

2Fv 3 7O—JV—)bEIDY  O—Z0OTO0—TA V2 —TJ 1 —AIEHLET,
ATw T4 [Z-probel R2>v%EY vy L, Z8E8)Y—/bELOICLET,

Grblcontrol (Canc

Fle Serice Help

G-code program

[GC:60 G54 GIT GZ1 G0 634 MS M9 TO FO 5100001
Ff5:0/0

% 0.000 0.000
T: 0.000 0.000
I: 0,000 .. . 0000

L(

00:00:00 / 00:00:00
Buffer: 070/ 0

Vertices: 145

0.000 f 0.000 / 0.000 FPS: B2
% Command State 3esponse
[F] Checke [F] Seroll Resat en ] s Mt

State

Worle coordinates

0.000

0,000

Machine coordinates

0.000

Status

Contrel

0.000

0.000

0.000

Conzole

§X < MSG:Caution: Unlocked] o

ol
510000 < ok

E Click the “z-probe” button |



SAill SMART

POWER TO THE MAKERS

Genmitsu

Desktop CNC & Laser

Email: support@sainsmart.com E"-{;E
- -‘_ra‘i

ﬁ Facebook messenger: https://m.me/SainSmart
Help and support is also available from our Facebook Group %

2330 Paseo Del Prado, C303, Las Vegas, NV 89102 Facebook Group




